Bureau of Standards

DEPARTMENT OF COMMERCE

Certificate of Analyses

OF
STANDARD SAMPLE No. 93

BOROSILICATE GLASS

(All results are computed on basis of material ignited at 500 to 600° C.)
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Averages__ ... 80.60) 12.76/ 1.94 | .076| .027] .013.______ .026) 4.16 .16l .009 .036/ .085 .14
a Omitted from average. Includes ZrOs.
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